251K Turbo Shredder
Parts Manual

= EXCEL

Excel Industfries, Inc.
P.O. Box 7000
Hesston, Kansas

67062-2097

P.M. 712455 Rev. 7/94






Table of Contents

General Information . . . . . . . . . .o e e e e Sect. 1
Frame & Attachments, Fender Assembly, Fuel Tank Assembly . . . . Sect.2
Drive Wheel & Brake Assembly, Gauge Wheel Assembly. . . . . . . Sect. 3

Engine Assembly, Belt & Pulley Assembly, Mower Assembly,
Shredder Blade Assembly, Clutch Assembly. . . . . . . . . . . Sect4

Deck Height Adjustment Assembly . . . . . . . . -« . - - - Sect. 5

Spindle Assemblies, Deck Clutch Idler Arm Assembly,
Pump Clutch Idler Arm Assembly . . . . . . . .. . . . . . . Sectb

Choke & Throttle Assembly,
Steering Controls & Console Assembly. . . . . . . . . . - - - - Sect. 7

Hydraulic System, Hydraulic Pump Breakdown,

Wheel Motor Breakdown . . . . . . .. . . . .. . ... Secs8
Electrical System, Electrical Schematic. . . . . .« . « « « . . . . Sect 9
Decal GIOUD .« « « « « « « o e e e e . Sect. 10

251K TURBO SHREDDER™ BAC-PAC

Handle Assembly . . . . . . . . e e Sect. 11
Hopper Front& Rear . . . . . . . .« . o« o o . Sect. 12
Numerical Index. . . . . « .« . o . o e e e e Sect. 13

P. M. 712455 Rev.7/94






General Information

This Manual covers 251K Turbo Shredder™ Mower and 251K Turbo Shredder™MBAC-PAC models:n
924183 (251K Turbo Shredder™ Mower)
924225 (251K/260K Turbo Shredder™ BAC-PAC)

Frequently Ordered Parts

PART NO. DESCRIPTION
027912 Lubrizol, 7 oz. Bottle (Hydraulic System Additive)
026633 Hydraulic Oil Filter
712406 Pump Drive Belt
008474 Deck Drive Belt
008516 Spindle Drive Belt
068478 Fuel Filter
712067 Shredder Drive Belt
704544 Engine Oil Filter (Kohler 5205002)
704551 Precleaner (Kohler 4508301)
704569 Paper Element (Kohler 4508302)

Service Literature

PART NO. DESCRIPTION
712463 251K Turbo Shredder Owner’s Manual
712448 251 Turbo Shredder Assembly Instructions
006692 Kohler Owner’s Manual
008342 Kohler Engine Service Manual
008102 Kohler Engine lllustrated Parts Manual

Note: When ordering parts, you must use the part number as shown for each part, not the index number. Always give
the model and serial number to your parts and service representative.

Using this manual

lllustrations used were current at the time of printing, but subsequent production changes may cause your machine to
vary slightly in detail. Excel Industries, Inc. reserves the right to redesign and change the machine as deemed neces-
sary, without notification. If a change has been made to your machine which is not reflected in this parts manual, see

your Hustler dealer for current information and parts.

P.M. 712455 Rev. 7/94 1-1



i




ﬂ Torque to 30-35 Ft Lbs

INDEX PART
NO. NO.
1 440883
2 722256
3 036236
4 076547
5 017004
6 034272
7 465740
8 036244
9 054502
10 017012
H 049346
12 726786
13 465765
14 726778
15 726711
16 465757
17 728550
18 728568
19 263517
20 046763
21 465732
22 726729
23 028035
24 723981

[»)
ANNANNGNJAAAANQGNAWN®NNA 2

DESCRIPTION

Frame

Seat Spring

Cap Screw, 5/16-18 x 1"
Flat Washer, 11/32°
Lock Washer, 5/16"

Nut, 5/16-18

Spring Mount

Nut, 3/8-16 HX GR5 ZN

Compression Spring
Seat Hinge
Switch Boot
Seat Switch
Seat Mount

Bearing Disc

Nut, 3/8-16 Flex-Lok ZN
Seat Latch

Seat Stop

Cap Screw, M8-20 x 1 1/4”
Seat

Cap Screw, 3/8-16 x 17 HX GR5 ZN

Lock Washer, 3/8” Med Spring
Flat Washer, 3/8” x .875 x .078 ZN

Shoulder Bolt, 1/2” x 3/4” SH 3/8-16
Cup Washer, .56 x 1.34 X .05 ZN

INDEX
NO.

25
26

27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

PART
NO.

064006
401299
401281
016444
387480
043067
466391
043661
721118
446492
713024
017079
017038
024927
394593
055939
016527
017046
344267
082180
077123
310185
444315
468918

QTy.

I\Dl\)l\?-b-bl\)l\)l\)w—‘l\lmml\)—*-bm—*—*[\)l\)—‘—li\)

DESCRIPTION

Cap Screw, 5/16-18 x 5/8”
Stabilizer, Left

Stabilizer, Right

Cap Screw, 3/8-16 x 3"
Grip Trim

Cap Screw, 5/16-18 x 3"
Qil Drain Hose Support
Clamp

Bumper

Strap Retainer Cover

Cap Screw, 1/4-20 x 2 1/2”
Flat Washer, 1/4” x .56 x .04
Lock Washer, 1/4”

Nut, 1/4-20

Heat Shield

Cap Screw, 1/4-20 X 3/4”
Cap Screw, 1/2-13x 17
Lock Washer, 1/2”

Flat Washer, 1/2"

Machine Bushing

Bearing

Spacer

Gauge Wheel Assembly
Gauge Wheel Assembly (Silver)

P.M. 712455 Rev. 7/94

2-1




Fender Assembly

INDEX PART
NO. NO.  QTY. DESCRIPTION Y
1 395467 1 Fender
2 055947 3 Cap Screw, 1/4-20x 1/2"
3 017038 4 Lock Washer, 1/4"
4 025403 2 Flat Washer, 1/4"
5 39427 1 Oil Reservoir
6 445650 1 Bac-Pac Slide Panel
7 016139 3 Machine Screw, 1/4-20x 3/4"
8 024927 3 Nut, 1/4-20
9 036236 3 Cap Screw, 5/16-18x 1"
10 017004 3 Lock Washer, 5/16"
11 076547 3 Flat Washer, 11/32"
12 387480 1 Trim Guard
13 033001 A/R Flexible Trim USE ONLY
14 384461 1 Mounting Bracket THESE HOLES
15 056077 1 Cap Screw, 1/4-20x 1"
16 017079 2 Flat Washer, 1/4"

Fuel Tank Assembly

INDEX PART
NO. NO. QTY. DESCRIPTION
394247

1 1 Fuel Tank
2 079152 1 Gas Cap
3 016139 3 Machine Screw, 1/4-20 x 3/4"
4 445650 1 Bac-Pac Slide Panel
5 017038 3 Lock Washer, 1/4"
6 024927 3 Nut, 1/4-20
7 036236 3 Cap Screw, 5/16-18 x 1"
8 017004 3 Lock Washer, 5/16"
9 076547 3 Flat Washer, 11/32"
10 078246 1 Brass Street Elbow, 90° ‘
11 068486 1 Shut-off Valve
12 038059 1 Brass Street Elbow, 45°
13 017780 1 Barb Fitting
14 068510 4 Hose Clamp
15 047456 1 Grommet
16 443952 1 Fuel Line, 4 1/2" Long
17 068478 1 In-Line Fuel Filter
18 443945 1 Fuel Line, 59" Long
19 043661 1 Hose Clamp
20 Bolt (Part of Engine) ‘

21 033001 1 Flexible Trim

"~ TO ENGINE CARBURETOR

2-2 PM. 712455 Rev. 7/94



Drive Wheel and Brake Assembly

INDEX PART

DEX o, OTY. DESCRIPTION

1* 747378 2 Tire,23°X 8 1/2” (Silver)
030742 2 Tire, 22"x7 1/2"
o> 747386 2 Wheel, 77 x 12" (Silver)
711580 2 Wheel, 22" x7 1/2"
3*%* 024224 2 Hub
4 065516 2 Nut
5 019521 2 \Valve Stem
6 024265 10 Wheel Nut
7 024281 10 Mounting Bolt
8 031385 1  Wheel Motor, L.S.
030775 1  Wheel Motor, R.S. .
g 008573 8 Cap Screw, 1/2-13x21/2” ‘21
10 017046 8 Lock Washer, 1/2”
11 016956 8 Nut, 1/2
12 085524 2 Key
13 449785 1  Brake, L.S.
14 449736 1  Brake, R.S.
15 017335 2 Clevis Pin, 5/16" x 1"
16 076547 2 Flat Washer, 5/16”
17 017236 2  Cotter Pin, 3/32”" x 3/4”
18 395160 2  Spring
19 304858 1 Brake Lock, L.S.
o0 394866 1 Brake Lock, R.S.
o1 064329 4  Cap Screw, 1/4-20 x 5/8”
22 016816 4 HF Lock Nut, 1/4-20
23 017079 4 Lock Washet, 1/4” \

* 747394 Tire and Wheel Assembly (Silver) (includes part no. 747378, 747386 & 019521)
* 711630 Tire and Wheel Assembly (Optional) (includes part no. 030742, 711580 & 019521)
* 372607 Hub Assembly (includes items 3 & 7)

€@ Torque to 275-300 Ft Lbs
e Torque to 75-80 Ft Lbs
© Tire Pressure 10-12 PSI

Gauge Wheel Assembly - 444315 & 468918 (Silver)

i}
S
INDEX PART qrv.  DESCRIPTION
rd
1 441360 1 Gauge Wheel Fork i
2 049148 1  Seal
3 049155 2 Bearing Cone
4 049163 2 Bearing Cup
5 049130 1  Wheel, 13" 5
747410 1 Wheel, 13" x 5" (Silver)
6 019505 1 Tire, 13" x5
747402 1 Tire, 13"x5" (Silver)
7 019521 1 Valve Stem
8 048850 1  Machine Bushing
g 011387 1 Cotter Pin, 1/8"x 1"
10 048868 1  Slotted Nut, 3/4-16
1 049171 1 Dust Cap
{2 050724 1 Tireand Wheel Assembly, (includes 0491 30, 019505 & 019521)

747428 1 Tireand Wheel Assembly, (Sitver)(includes 747410, 747402 & 019521)

@ Tire Pressure 10-12 PSI

ADDITIONAL PARTS AVAILABLE FROM YOUR DEALER:
Excel Tire Sealant: 32 oz. Bottle - Excel Part No. 008292 a4

5 gal. - Excel Part No. 008300 o
Hand Pump: 5 gal. - Excel Part No. 008318

P.M. 712455 Rev. 7/94 3-1



it




Engine Assembly

INDEX PART qrv. DESCRIPTION
1 711366 1  Kohler MV20 Engine (Specification No. 57510)
008466 1  Kohler MV18 Engine (Specification No. 58522) not shown
2 034272 4  Nut, 516"
3 017004 4  Lock Washer, 5/16”
4 042960 8 Clamp
5 3  Bolt, P/O Engine
6 423293 1 Engine Mount
7 708006 1  StreetEll, 45 Degree
g 727362 1 Oil Drain Hose Assembly P
9 023242 1 Pipe Cap, 3/8” s
10 715846 1 Clamp (15}
11 076547 7  Flat Washer, 11/32" AN
12 038828 3 Cap Screw, 5/16-18 x 2 1/4” *
13 064345 2 Cap Screw, 5/16-18 x 2”
14 028795 2  Gasket
15 008623 1 Muffler
16 704478 4  Cap Screw, 5/16-18 x 3/4”
17 043661 2 Hose Clamp
18 050161 2 Cap Screw, 5/1 6-18 x 3/4”

NO LOAD ENGINE RPM: 3250-3350
ENGINE IDLE RPM: 1300-1400

Belt and Pulley Assembly

INDEX PART QTY. DESCRIPTION

1 440859 1  Engine Shaft Bushing (Kohler MV20 Engine)
008524 1  Engine Shaft Bushing (Kohler MV18 Engine)

2 386128 1  Engine Key

3 008540 2 Pulley

4 013813 1 Woodruff Key

5 083196 4  SetScrew, 5/16-18 x 3/4”

6 712406 1  Belt (Pump Drive)

- 711572 1 Pulley (Kohler MV20 Engine)
008532 1  Pulley (Kohler MV18 Engine) not shown

8 008474 1 Belt(Deck Drive)

g 078386 1 FlatWasher, 1/2"

10 035328 1  Lock Washer, 7/16”

11 082883 1 Cap Screw, 7/1 6-20x 17

P.M. 712455 Rev. 7/94 4-1



Mower Assembly

TORQUE TO 50-55 FT LBS
(TORQUE TO 68-70 NEWTON METERS)

4-2

P.M. 712455 Rev. 7/94



©Co~NOOA~ON

PART
NO.

443473
056077
017079
017038
024927
392639
050161
017004
076547
052837
034272
064345
392621
423293
466425
445239
726992
727057
008516
443531
075291
426726
426718
033811
721191
721233
721183
721225
016527
017046

DESCRIPTION

Rear Belt Guide

Cap Screw, 1/4-20 x 1"

Flat Washer, 1/4” x 9/16” x .04 SAE
Lock Washer, 1/4”

Nut, 1/4-20

Rear Pump Mount Bracket

Cap Screw, 5/16-18 x 1 3/4 HX GR5
Lock Washer, 5/16"

Flat Washer, 5/16"

Cap Screw, 5/16-18 x 1 1/2”

Nut, 5/16-18

Cap Screw, 5/16-18 x 2"

Front Pump Mount (Deflector)
Engine Mount

Oil Drain Tray

Discharge Chute

Whirling Blades Decal

Deflector Decal

Spindle Drive Belt

Shredder Deck Cover

Clamp Knob

Belt Cover, RH

Belt Cover, LH

Pulley

Garden Hose Plug, Male

Rubber Garden Hose Washer, 3/4"
Swivel Adapter Union, Male

NPT Pipe Nut, 1/2”

Cap Screw, 1/2-13 X 1"

Lock Washer, 1/2”

PART
NO.

078378
426569
078386
008565
212472
426296
035808
030866
712281
454983
016253
016170
004069
023317
025528
422774
074252
068759
008896
032714
428599
392381
058859
442897
423376
075440
444182
420034
036236

DESCRIPTION

Cap Screw, 1/2-20 x 1 1/2°
Blade Indicator

Flat Washer, 1/2" x 1 3/4”
Pulley

Key

Spindle Assembly

Blade Saddle

Blade

Lock Nut, 5/16-18 x 3/4”
Shredder Cover Piaie
Carriage Bolt, 5/16-18 x 3/4”
Cap Screw, 1/4-20 x 1 1/2”
Nut, 1/4-20

Lock Nut, 1/2-13

Pulley

idler Arm

Cap Screw, 1/2-13x 1 1/2”
Cup Washer, 9/16” x 1 11/32”
Bearing Disk

Spring

Chain, 5 Link

Handle Lock

Cotter Pin, 1/8” x 3/4"
Deck

Spring Angle

Cap Screw, 5/16-18 x 3"
Bottom Fill Panel, Right
Air Deflector

Cap Screw, 5/16-18 x 17

P.M. 712455 Rev. 7/94

4-3




(TORQUE TO 68-75 NEWTON METERS

€@ TorauE 105055 F1 Les

4-4

Mower Assembl y
20hp with Turbo Shredder

P.M. 712455 Rev. 7/94



TORQUE TO 50-55 FT LBS

(TORQUE TO 68-75 NEWTON METERS

SEE PAGE 4-6 FOR DETAIL

NO. NO. Qry.
1 443473 1
2 056077 1
3 017079 8
4 017038 8
5 024927 1
6 392639 1
7 050161 1
8 017004 14
9 076547 14
10 052837 5
11 392621 3
12 034272 10
13 064345 2
12 423293 1
15 466425 1
16 445239 1
17 726992 1
18 727057 1
19 008516 1
20 443531 1
21 075291 2
22 426726 1
23 033811 2
o4 721191 2
25 721233 2
26 721183 >
27 791225 2
o8 442897 1
29 016527 12
30 017046 18
31 078378 7
32 426569 2
33 078386 a
34 008565 1
35 212472 7
36 426296 3

DESCRIPTION

Rear Belt Guide

Cap Screw, 1/4-20 x 1"
Elat Washer, 1/4” x 9/16"
Lock Washer, 1/4”

Nut, 1/4-20

Rear Pump Mount Bracket

Cap Screw, 5/16-18 x 1 3/4” HX GR5

Lock Washer, 5/16”

Flat Washer, 5/16”

Cap Screw, 5/16-18 x 1 1/2”
Front Pump Mount (Deflector)
Nut, 5/16-18

Cap Screw, 5/16-18 x 2"
Engine Mount

Qil Drain Pan

Discharge Chute

Whirling Blades Decal
Deflector Decal

Spindle Drive Belt
Shredder Deck Cover
Clamp Knob

Belt Cover, Left

Pulley

Garden Hose Plug, Male

Rubber Garden Hose Washer, 3/4”

Swivel Adapter Union, Male
NPT Pipe Nut, 1/2”

Deck

Cap Screw, 1/2-13x 1"
Lock Washer, 1/2”

Cap Screw, 1/2-20 x 11/2°
Blade Indicator

Flat Washer, 1/2" x 1 3/4”
Pulley

Key
Spindle Assembly

035808
030866
016170
004069
023317
025528
422774
074252
068759
008896

032714

428599
392381
058859
423376
444182
075440
712042
058875
017137
443580
443549
036384
053199
016956
712067
444240
054502
017012
712034
055947
446294
444281
420034
036236
446310

Zr\)y\)_;_;m_.m._a_;m_p_;_;[\)_s_amm

_AQJ_;_;_x\j_;_p,p_a_n_;N_x.A_s_;:U

DESCRIPTION

Blade Saddle

Blade

Cap Screw, 1/4-20 x 1 1/2”
Nut, 1/4-20

Lock Nut, 1/2-13

Pulley

idler Arm

Cap Screw, 1/2-13 x 1 1/2”
Cup Washer, 9/16” x 1 11/32”
Bearing Disk

Spring

Chain, 5 Link

Handle Lock

Cotter Pin, 1/8” x 3/4”
Spring Angle

Bottom Fill Panel, Right
Cap Screw, 5/16-18 x 3’
Shredder ldler Pulley
Machine Bushing, 1/2" x 7/8”
Flat Washer, 9/16”

Idler Arm

Pivot Bearing Disk

Spring

Nut, 1/2-13

Nut, 1/2-13

Shredder Drive Belt
Shredder Spindle Assembly
Nut, 3/8-16

Lock Washer, 3/8”
Shredder Drive Pulley
Cap Screw, 1/2-20 x 1/2”
Baffle, Left

Shredder Blade Assembly
Air Deflector

Cap Screw, 5/16-18 x 1"
Baffle, Right

P.M. 712455 Rev. 7/94

4-5




Shredder Blade Assembly

INDEX PART INDEX PART !
NO. NO. QTY. DESCRIPTION NO. NO. Qry. DESCRIPTION |
1 444265 1 Shredder Hub 3 712240 8 Shredder Shoulder Bolt |

2 446708 1 Blade Replacement Kit 4 712281 8 Lock Nut, 5/16-18 i

(set of 8 blades and 8 lock nuts, 5/16-18)
o TORQUE TO 119-145 IN LBS

4-6 P.M. 712455 Rev. 7/94 b



INDEX PART

NO NO.
1 426619
2 074559
3 442343
4 080630
5 076422
6 444208
7 442400
8 046011
9 063297
10 076992
11 423392
12 712281
13 017244
14 442483
15 442277
16 706150
17 035501
18 032581
19 425041
20 050161
21 443689
22 466219

* 23 034272
24 037788

9]
-
<

ZNNANAAA%#NNA

-b(.ﬂ—*—*f\)l\)—*l\)l\)—‘—*:u

DESCRIPTION

Control Lever

Hand Grip

Linkage Rod

Cotter Pin, 3/32" x 1"

Flat Washer, 13/32"

Lever Spacer

Clutch Brace

Clevis Pin, 3/8” x 3 1/4”
Shoulder Bolt, 3/8” x 1/2”
Flat Washer, 1/2”

Deck Clutch Bell Crank, L.S.
Flex Lock Nut, 5/16-18
Cotter Pin, 1/8” x 1"

Spacer

Pump Linkage Rod

Jam Nut, 5/16-24

Rod End

Alloy Shoulder Bolt, 3/8” x 3/4”
Pump Clutch Crank

Cap Screw, 5/16-18 x 1 3/4”
Crank Pivot Bracket

Deck Clutch Idler Arm

Nut, 5/16-18

Spring

INDEX PART

NO. NO.
25 058735
26 017004
27 038828
28 076547
29 443481
30 422956
31 443804
32 444216
* 33 443879
34 428599
35 018218
36 395293
37 015446
38 395525
39 442301
40 450015
41 441170
42 089920
43 054015
44 054502
45 017012
46 049346
47 466201

QTY.

_A_L_A[\)N.A_L_h_k_kn—t.&—&él\)[\)—k—‘f\)mw—‘

1

DESCRIPTION

Clevis Pin, 5/16 x 1”

Lock Washer, 5/16”

Cap Screw, 5/16-18 x 2 1/4”
Flat Washer, 11/32”

Middle Belt Guide

Pump Clutch Pivot Gap
Spacer

Bearing Disk

Pump Clutch Idier Arm
Chain (5 Links)

Flat Washer, 5/16”

Switch Arm

Clevis Pin, 1/4" x 1 3/4
Switch Arm

Deck Linkage Rod

Deck Clutch Bell Crank, R.S.
Deck Clutch Deck Arm

Alloy Shoulder Bott, 5/16" x 1/2”

Cap Screw, 3/8-16 x 5"
Nut, 3/8”

Lock Washer, 3/8”

Flat Washer, 3/8" x 7/8”
Idier Clamp Tube

+ Refer to Page 6-2 for breakdown

P.M. 712455 Rev. 7/94

4-7




Deck Floatation Assembly

Wheel and Bracket

INDEX PART Assembly Locations

NO. NO. QTY. DESCRIPTION

1 089938 4 Cap Screw, 1/2-13 x 4”

2 017137 16 Flat Washer, 1/2” x 1 3/8"
3 031997 4  Anti Scalp Gage Wheel

4 443762 4 Roller Bracket

5 074252 4 Cap Screw, 1/2-13 x 1 1/2”
6 017046 8 Lock Washer, 1/2”

7 053199 4  Jam Nut, 1/2-13

4-8 P.M. 712455 Rev. 7/94



Deck Height Adjustment Assembly

INDEX PART INDEX PART
NO. NO. QTy. DESCRIPTION NO. NO. QTYy. DESCRIPTION
1 712414 2 Strap 14 444141 2 Spring Bracket
2 017921 8 Nut, 5/16-18 15 008938 4 Spring
3 017004 8 Lock Washer, 5/16” 16 442715 1 Pivot Arm, R.S.
4 444331 1 Height Deck Indicator 17 423707 1 Pivot Arm, L.S.
5 394544 1 Strap Rod 18 068056 2 Clevis Pin, 1/3"x 1 1/2"
6 459503 1 Deck Lift Crank 19 011387 2 Cotter Pin, 1/8” x 1 1/4”
7 394569 1 Strap Plate 20 017152 2 Flat Washer, 5/8” x 1 3/4”
8 389403 1 Thrust Bearing 21 017285 2 Cotter Pin, 3/16" x 2
9 058859 1 Cotter Pin, 1/8” x 3/4” 22 082420 1 Roll Pin, 1/8" x 1”
10 395244 1 Handle 23 023127 2 Machine Screw, #6-32 x 1/2”
1 037838 1 Hand Grip 24 446591 1 Weld Nut, #6-32 x 17
12 383471 2 Threaded Rod 25 462887 1 Bearing Disk, 3/4”
13 017137 2 Flat Washer, 1/2” 26 045765 2 Flat Washer, 1" x 1 1/2”
P.M. 712455 Rev. 7/94 5-1






Spindle Assembly - 426296

INDEX PART QTY.  DESCRIPTION
1 077123 2 Bearing
2 008805 1 Spindle Shaft
3 034843 1  Spindle Housing
4 012005 1 Grease Zerk

Turbo Shredder™ Spindle Assembly - 444240

lNND(E X PﬁgT QTY. DESCRIPTION

1 077123
712265
712075
212472
712059
078386

Bearing

Shredder Spindle Housing
Shredder Shaft

Key

Shredder Drive Pulley
Flat Washer, 1/2” x 1 3/4”
017046 Lock Washer, 1/2” .
078378 Cap Screw, 1/2-20 x 1 1/2" (4

2
3
4
5
6
7
8
€) TORQUE TO 50-55 FT LBS

o ek = N

P.M. 712455 Rev. 7/94 6-1



Deck Clutch Idler Arm Assembly - 466219

o PAST arv.  DEScRIPTION

1 023317 1 Lock Nut, 1/2-13

2 466177 1 Deck Clutch Idler Arm

3 078386 2  Flat Washer, 1/2 x 1 3/4”
4 025528 1 Idler Pulley

5 078949 1  Cap Screw, 1/2-13x 2"
6 727313 2  Flange Bearing

Pump Clutch Idler Arm Assembly - 443879

N FAST arv.  DESCRIPTION

1 078949 1 Cap Screw, 1/2-13 x 2"

2 443838 1  Pump Clutch Arm

3 058875 2 Machine Bushing, 1/2” x 7/8”
4 025528 1 |Idler Pulley

5 053199 1 Jam Nut, 1/2-13

6 443861 1  Pump Cluich Return Linkage
7 707398 1 Nyloc Jam Nut, 1/2-13

NOTE: Place 3 drops of Loctite 271 equally around threads on
cap screw (078949) when reassembling clutch idler.

|
|
|
|
|
|
3

B

6-2 P.M. 712455 Rev. 7/94



Choke and Throttle Assemblies

Co
e
{
7 = -
§
§
(N
N
o)
INDEX PART INDEX PART
NO. NO. QTY. DESCRIPTION NO. NO. QTY. DESCRIPTION
1 083535 1 Knob 9 428755 1 Choke Control
2 039628 1 Machine Screw, 1/4-20x3/4" 10 042960 1 Clamp
3 058081 3 Flat Washer, 1/4” 1" Bolt (Part of Engine)
4 291542 1  Choke & Throttle Lever 12 Bolt (Part of Engine)
5 089946 2 Nut, 10-24 13 011841 1 Conduit Clip
6 291765 1 Lever Mount Bracket 14 704932 2  Flat Washer, 1/2"
7 016782 1 Nut, 1/4-20 15 712083 1 Throttle Assembly
8 714998 2 Cap Screw, 10-24x5/8"

e ia 7-1



Steering Controls and Console Assembly

e

INDEX PART INDEX PART
NO. NO. QTy. DESCRIPTION NO. NO. QTy. DESCRIPTION
1 443648 1 Hood 25 051805 1 Hex Jam Nut, 3/8-16
2 064329 6 Cap Screw, 1/4-20 x 5/8” 26 016873 2 C Lock Nut, 3/8-16
3 017038 8 Lock Washer, 1/4” 27 035188 12 Cup Washer, 3/8”
4 017079 2 Flat Washer, 1/4” 28 449801 2 Upper Steering Lever
5 443507 1 Adjustment Plate 29 073007 2 Bearing Disc
6 037887 2 Carriage Bolt, 5/16-18 x 1” 30 251223 1 Lock Rod
7 443515 1 Console Support 31 056325 2 Carriage Bolt, 1/4-20 x 1”
8 027728 4 Cap Screw, 3/8-16 x 3/4” 32 706085 2 Flat Washer, 9/32”
9 017012 1 Lock Washer, 3/8” 33 024927 2 Nut, 1/4-20
10 017129 6 Flat Washer, 3/8” 34 074559 2 Hand Grip
1 036236 1 Cap Screw, 5/16-18 x 1” 35 018101 1 Carriage Bolt, 3/8-16 x 10”
12 076422 A/R  Flat Washer, 13/32” 36 395368 1 Neutral Stop
13 442244 1 Support Tube 37 395418 1 Neutral Stop Mount
14 017004 5 Lock Washer, 5/16” 38 045971 1 Spring
15 034272 3 Nut, 5/16-18 39 395236 1 Cover, R.S.
16 034280 1 Cap Screw, 5/16-18 x 3/4” 40 010470 2 Latch
17 064345 1 Cap Screw, 5/16-18 x 2” 41 060731 4 Cap Screw, 10-24 x 1/2”
18 087361 2 Pump Lever 42 059832 4 NY Lock Nut, 10-24
19 047431 3 Grommet, 5/16” 43 396572 1 Battery Cover
20 023077 6 Flat Washer, 5/16” 44 395566 1 Cover, L.S.
21 017418 2 Roll Pin 45 395103 3 Battery Hoid-Down
22 440248 2 Steering Connector Link 46 395582 1 Seal
23 449819 2 Lower Steering Lever 47 466557 1 Reference Card Holder
24 017244 2 Cotter Pin, 1/8” x 1” 48 017657 4 Pop Rivets, 1/8”

-

7-2 P.M. 712455 Rev. 7/94



Hydraulic System

INDEX PART
NO. NO.
1 077875
2 077883
3 067918
4 017046
5 074252
6 392621
7 392639
8 051243
9 083782
10 029561
11 075374
12 029827
13 035931
14 394270
15 032763
16 032771
17 036145
18 058339

QTy.

_n_.u_;..s_s@_;m_ag_;_a_u,p._p._p_n_u

DESCRIPTION

Hydraulic Pump, L.S.
Hydraulic Pump, R.S.

Nut, 5/16-18

Lock Washer, 5/16"

Cap Screw, 5/16-18 x 3/4”
Pump Mount, Front

Pump Mount, Rear

Swivel Adapter, Male, 90°, 3/4”
Hose, 13/16” ID x 17” Long
Swivel Adapter, Male, O-Ring, 45°, 3/ o
Pipe Tee, Int-Ext

Hose, 1/2” D x 33" Long
Swivel Adapter, Male, 90°, 1/2”
Reservoir

Breather Cap

Strainer

Pipe Plug, 1/2”

Nipple, 1”

INDEX
NO.
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

PART
NO.

046359
026633
078139
713008
057018
057042
057117
056986
035576
051292
083683
056978
035949
008441
008458
031385
030775

QTY.

—A.AJ},p'\)_L—L_p—A—LN.—L—\..—L_.L_L_A

DESCRIPTION

Filter Head

Filter Element (10 Micron)
Swivel Adapter, Male, 90
Hose, 3/4” 1D x 37" Long
Swivel Adapter, Male, 45°, 3/4”
Service Tee

Swivel Adapter, Male, 90°, 3/4”
Swivel Adapter, Male, 90°, 3/4”
Hose, 3/4” ID x 15 3/4” Long
Swivel Adapter, Male, Straight, 1/2"
Hose, 1/2” ID x 7 1/2” Long
Swivel Adapter, Male, 907, 1/2"
Swivel Adapter, Male, 90°, 1/2”
Hose, 1/2” 1D x 22" Long
Swivel Adapter, Male, 90°, 1/2”
Wheel Motor, L.S.

Wheel Motor, R.S.

P.M. 712455 Rev. 7/94

8-1




Hydraulic Pump Breakdown - (077883 R.S.) (077875 L.S. )

SN A 3 : Service Parts and Kits Available (Not Shown)
s - 083931  Rebuilt Hydraulic Pump, R.S.
083949  Rebuilt Hydraulic Pump, L.S.
027466 Pump Seal Kit
065193 Check Valve Kit
065201 Charge Pump Kit
065227 Implement Pressure Relief Vaive Kit
065235 Charge Pressure Relief Valve Kit

35

2

INDEX PART INDEX PART
NO. NO. QTY. DESCRIPTION NO. NO. QTy. DESCRIPTION
USED ON BOTH RIGHT & LEFT PUMPS 27 060210 2 Plug

1 027607 1 Pump Shaft 28 064642 1 O-Ring

2 064824 1 Cylinder Biock Kit 29 064626 i Gerotor Assembly

3 064832 1 Valve Plate 30 064808 1 Pin, Straight

4 038349 1 Roll Pin 31 018937 1 Charge Pump Housing

5 035634 1 Tow Valve Nut 32 065037 1 Cap Screw

6 065169 1 Bypass Valve 33 064584 1 Needle Bearing

7 065185 1 O-Ring 34 064592 1 Lip Seal

8 065177 1 O-Ring 35 064717 2 Retaining Ring

9 065136 2 Check Valve Plug 36 027565 2 Trunnion Shaft

10 064683 3 O-Ring 37 064733 2 Washer

11 065128 2 Check Valve Spring 38 064741 2 Lip Seal

12 065110 2 Ball 39 064758 2 Needle Bearing

13 027748 4 Cap Screw 40 064956 2 Plug

14 027581 1 End Cap 41 064972 2 Shim Pack

15 065078 4 Pipe Plug 42 064667 1 Implement Relief Valve Spring
16 065102 2 O-Ring 43 064659 1 Implement Relief Valve cone
17 064865 1 Gasket 44 065045 1 Plug

18 027599 1 Roller Bearing USED ON RIGHT PUMP ONLY

19 064881 1 Pin, Straight, Headless 45 027623 1 O-Ring

20 064840 1 Thrust Plate 46 027672

21 064931 4 Spring Pin USED ON LEFT PUMP ONLY

22 064782 1 Swash Plate 47 064956 1 Plug

23 065144 1 Retaining Ring 48 064683 1 O-Ring

24 064774 1 Ball Bearing 49 064675 1 Shim Pack

25 065151 1 Retaining Ring 50 064980 1 Charge Relief Valve Spring
26 027573 1 Variable Housing 51 018952 1 Charge Relief Valve Cone

8-2 P.M. 712455 Rev. 7/94 B



Wheel Motor Breakdown - 031385 Left-030775 Right
(RE763L & RE763R)

INDEX PART INDEX PART
NO. NO. QTy. DESCRIPTION NO. NO. QTy. DESCRIPTION
1 N/A 1 Dust Seal 13 N/A 1 Roller Stator
N/A 1 Retaining Ring 14 N/A 1 Spacer
3 N/A 1 Steel Back-up 15 N/A 1 Pressure Plate
4 N/A 1 Seal 16 N/A 3 3/16” Dia. Ball
5 N/A 1 Housing 17 N/A 1 Seal
6 N/A 1 Seal Carrier Assembly 18 N/A 1 End Cover
7 086462 2 Thrust Bearing 19 N/A 7 Bolt
8 086116 1 Shaft 20 065524 1 Key
9 N/A 1 Drive Link 086108 Seal Kit (Includes all items marked *)
10 N/A 3 Seal 045732 Rebuilt Wheel Motor (Left)
11 N/A 1 Manifold Plate 045724 Rebuilt Wheel Motor (Right)
12 723379 1 Manifold Boot

P.M. 712455 Rev. 7/94 8-3



i




Electrical System

2 l
| @ » /}9 NG
> - O)
7 [

>~
[
L
l | N
H \\\
‘ BOLTS TO \\\

SLOT ON
BOLTS TO
FRONT OF X
ENGINE 7 —p

HEAD GUSSET

s

Ve

NEUTRAL STOP

BOLTS MOUNT — R.8. BOLT
- TO CONSOLE {’{g\
@\ FRAME
I @~
AN
E?»ZG?NE ) o BATTERY: 12 V@&T&“S, S%ZE #32, GROUP 225,
WIRE GROUND TO ENGINE CHASSIS $e200R OR U419R
HARNESS
TO ENGINE STARTER MOTOR
INDEX PART INDEX PART
NO. NO. QTY. DESCRIPTION NO. NO. QTY. DESCRIPTION
1 726737 1 Wire Harness 20 045088 1 Clamp
034280 1 Cap Screw, 5/16-18 x 3/4" 21 726745 1 Delay Module
3 000372 1 Clamp 22 006957 1 Screw, 1/4" x 3/4"
4 726711 1 Seat Switch 23 069880 1 Screw, M10-32 x 1/2"
5 017004 1 Lock Washer, 5/16" 24 026237 1 Relay
6 034272 1 Nut, 5/16-18 25 045898 1 Ignition Switch Assembly
7 008946 1 Battery Cable (Positive) 26 083022 1 ignition Key
8 037929 1 Battery Cable (Negative) 27 023051 1 Boot
9 016824 2 Nut, 1/4-20 28 023044 2 Mounting Nut
10 029868 6 Int.-Ext. Lock Washer, 1/4" 29 077842 2 Machine Screw, 6-32 x 1"
1 044255 1 Nut, 10-30 30 048652 2 Ext. Lock Washer, No. 6
12 074989 1 Int. Lock Washer, No. 10 3 023002 1 Neutral Lock Switch
13 033936 2 Self Tap Cap Screw, 1/4-20 x 1/2" 32 039693 1 Weld Nut, 6-32
14 716837 1 Starter Cable 33 041681 1 Ground Wire
15 017921 1 Nut, 5/16-18 34 046623 1 Power Wire
16 046235 1 Ground Wire 35 032649 1 Hour Meter
17 036236 1 Cap Screw, 5/16-18 x 1" 36 008771 1 Indicator Light to Power Connector Wire
18 030817 1 Starter Solenoid 37 005702 1 3-Connector Terminal
19 043661 3 Clamp 38 712257 1 indicator Light

PM. 712455 Rev. 7/94 9-1



Electrical Schematic

Yellow
Brown

Green

Delay
Module

||”

Clutch Safety Switch

Ignition
Switch
L
Engine i
Pllessure
Light
Starter Motor
Starter Solenoid
21 ]
E— R T |
" PART NO " INDEX WOLOR DESCRIPTION 1 |
tarter solenoid to ignition switch “B” |
o 2 | WHITE 14 Hour meter “+" to engine connector - '
‘ 3 f YELLOW ] Ignmon switch “S” to clutch safety switch “COM” [

J 4 BLACK | i 16 | |gn|hnn switch “G” to relay e (

| r\ 5| BLUET W6 lguitonswich W to ey SAT

) 6 f BLACK | llgnition switch “M” to engine connector ]

' 7 WHITE | T Hgnmon switch “L” to clutch safety switch “CON “COM’A

| 8 | BLUE ‘ 16 Clutch saﬂ?ﬁch “NO” to starter solenoid

| 726737 r‘g ‘} BROWN | 14" [Splice to oil light - *‘E

f J 71(L L " RED ‘4 " 14 [Oillig light to hour meter “+” ]

[ 11 | GREEN | 16 ]Oll light to engine connector |

j DZ " GREEN | 18 | Seat switch “NO” o splice N ]

| | 13*%}7’ GREEN “ 16 |Relay “86” to wire harness it junction
j 14 I RED | 16 JW|re harness junction to cluich sz safety switch “NO” —l

| | 15 T WHTE | 18 | Wire hamess junction to seat switch ]

| 16 WHITE . 16 g Ignition switch “L” to re relay ‘85"

‘ 17 T BROWN | ~[lgnition switch “L” to splice - ] |
037929 | 18 | BLACK Battery “to ground - |
041681 | 19 WHITE 4 Hourmetertoground o
046227 | 20 | BL 14 Engine to frame ground J {

‘gﬁobﬁé'éfsﬁﬁf 21 RED | 4“7"*"B§tery “+"to starter solenoid T ?
i 716837 22T ﬁEDﬁW’Wf’ 4 Starter soléﬁronAtB*éta'rTeT 77777777 T |

9-2 P.M. 712455 Rev. 7/94 -



Decal Group - Before Serial # N100454

'
[ )

‘A

e

INDEX PART INDEX PART
NO. NO. QTYy. DESCRIPTION NO. NO. QTy. DESCRIPTION
1 038232 1 Excel Decal 17 016261 2 Blade Indicator Decal
2 038158 2 Deflector Decal 18 047019 1 Oil Level Decal
3 083659 1 ANSI Decal 19 038224 1 Deck Adjustment Decal
4 083279 1 Serial Number Decal 20 712232 1 Shredder Logo Decal
5 081448 1 Made in U.S.A. Decal 21 711200 1 Hood Front Decal
6 082255 1 Patent Number Decal 22 712299 2 Dash Decal
7 054254 2 Stabilizer Bar Decal 23 046169 2 Step Decal
8 081349 1 Oil Decal 24 712398 1 Dismount Decal
9 024794 2 Fender Decal 25 077479 1 Battery Maintenance Decal
10 077453 1 Hydraulic Decal 26 038174 1 Maintenance Decal
11 077644 2 Park Brake Decal 27 046128 1 Safe Operation Decal
12 078675 4 Belt Cover Decal 28 077438 1 Gasoline Decal
13 045997 2 Step Tread 29 081331 1 Gas Decal
14 078444 2 Deck Maintenance Decal 30 081430 1 ANSI Decal
15 078428 3 Whirling Blades Decal 31 712307 1 Cutting Height Decal
16 716936 2 Blade Direction Decal
P.M. 712455 Rev. 7/94 10-1




Decal Group - Serial # N100454 and After

Il

INDEX PART INDEX PART

NO. NO. QTY. DESCRIPTION NO. NO. QTy. DESCRIPTION

1 726943 1 Excel Decal 16 727214 1 Deck Height Decal

2 727057 1 Deflector Decal 17 727230 2 Blade Rotation Decal

3 727198 1 ANSI Decal (Tractor) 18 727164 1 Hydraulic Decal (Qil)

4 083279 1 Serial Number Decal 19 727305 1 Fender Decal (Hydraulic Reservoir)

5 727172 1 Made in U.S.A. Decal 20 727073 2 251K Fender Decal

6 727131 1 Patent Number Decal 21 726935 1 Hood Front Decal

7 727024 2 Stabilizer Bar Decal 22 727271 2 Dash Decal

8 726968 2 Turbo Shredder Logo Decal 23 046169 2 Step Decal

9 727297 1 Fender Decal (Fuel Tank) 24 727016 1 Battery Maintenance Decal

10 727008 1 Hydraulic Decal (Pressure) 25 727040 1 Refueling Decal

11 727156 2 Park Brake Decal 26 727032 1 Gasoline Fuel Decal

12 727339 2 Belt Cover Decal 27 727180 1 ANSI Decal (Mower)

13 045997 2 Step Tread 28 727222 1 Cutting Height Decal

14 727065 2 Belt and Pulley Decal 29 727826 1 Read Owner’s Manual Decal

15 726992 3 Whirling Blades Decal 728261 1 Quick Reference Card (Not Shown)

10-2 P.M. 712455 Rev. 7/94




Hopper Handle Assembly

INDEX PART INDEX PART

NO. NO. QTy. DESCRIPTION NO. NO. QTy. DESCRIPTION
1 016287 2 Locking Cap Screw, 5/16-18 x 1" 12 388819 1 Pivot Bracket
2 388967 1 Spring Bracket 13 078949 1 Cap Screw, 1/2-13x2"
3 011379 2 Spring 14 016956 1 Nut, 1/2-13
4 391938 1 Guard 15 074559 1 Grip
5 389148 1 Spring Bracket 16 392829 1 Dump Handle
6 036244 2 Cap Screw, 3/8-16 x 17 17 396960 1 Linkage Rod
7 016873 2 C Lock Nut, 3/8-16 18 017129 1 Fiat Washer, 7/16"
8 017137 3 Flat Washer, 1/2” 19 017236 2 Cotter Pin, 3/32" x 3/4”
9 017244 2 Cotter Pin, 1/8" x 1” 20 049346 2 Flat Washer, 3/8”
10 392514 1 Linkage Rod 21 428789 1 Hinge Lock Strap
11 073452 2 Locking Cap Screw, 5/16-18 x 5/8”

P.M. 712455 Rev. 7/94 11-1






Hopper Front

INDEX PART INDEX PART

NO. NO. QTYy. DESCRIPTION NO. NO. QTy. DESCRIPTION

1 445767 1 Hopper Front 16 046268 1 Spring

2 396713 1 Seal 17 389981 1 Lock Rod

3 396721 1 Seal 18 395616 2 Rod Bracket

4 036236 4 Cap Screw, 5/16-18 x 1" 19 023788 4 Machine Screw, 1/4-20 x 5/8”
5 388991 2 Hinge 20 016816 8 HF Lock Nut, 1/4-20

6 016832 2 HF Lock Nut, 5/16-18 21 016782 2 C Lock Nut, 1/4-20

7 023143 5 Cap Screw, 1/4-20 x 1/2” 22 073866 2 Flat Washer, 1/4”

8 396747 1 Switch Cover 23 389270 2 Rod Clip

9 446005 1 Hold-Down Bracket, L.S. 24 017137 4 Lock Washer, 1/2”

445999 1 Hold-Down Bracket, R.S. (not shown) 25 461228 2 Roller

10 017004 4 Lock Washer, 5/16” 26 086355 8 Machine Screw, 10-24 x 1/2”
11 034280 4 Cap Screw, 5/16-18 x 3/4” 27 035691 8 Flat Washer, 7/32”

12 389726 1 Dump Rod, L.S. 28 056176 8 Lock Washer, #10

391888 1 Dump Rod, R.S. (not shown) 29 446468 1 Filler Plate

13 025320 2 Hair Pin, .091” x 1.87" 30 713263 1 Brush Mount

14 017244 3 Cotter Pin, 1/8” x 17 31 395632 1 Dump Door

15 397059 1 Door Rod

P.M. 712455 Rev. 7/94 12-1




Hopper Rear

S
AN
N
10
4
£ /
AR
INDEX PART INDEX PART
NO. NO. QTy. DESCRIPTION NO. NO. QTY. DESCRIPTION
1 396820 1 Hopper Rear 6 396929 2 Backup Strap
2 727610 1 Logo Decal, 11” Long 7 397018 1 Rear Screen
3 060731 30 Locking Cap Screw, 10-24 x 1/2” 8 389445 2 Backup Strap
4 396689 2 Backup Strap 9 389494 2 Backup Strap
5 389619 2 Backup Strap 10 726984 2 Bac-Pac Decal

12-2 P.M. 712455 Rev. 7/94



Numerical Index

Part Page Part Page Part Page
No. No. No. No. No. No.

000372 9-1 017129 7-2,11-1 030817 9-1
004069 4-3,4-5 017137 4-5, 4-8,5-1,11-1,12-1 030866 4-3,4-5
005702 9-1 017152 5-1 031385 3-1, 8-1, 8-3
006692 1-1 017236 3-1, 111 031997 4-8
006957 9-1 017244 4-7,7-2, 11-1, 12-1 032581 4-7
008102 1-1 017285 5-1 032649 9-1
008292 3-1 017335 3-1 032714 4-3, 4-5
008300 3-1 017418 7-2 032763 8-1
008318 3-1 017657 7-2 032771 8-1
008342 1-1 017780 2-2 033001 2-2
008441 8-1 017921 5-1, 9-1 033811 4-3, 4-5
008458 8-1 018101 7-2 033936 9-1
008466 4-1 018218 4-7 034272 2-1, 4-1, 4-3, 4-5, 4-7,
008474 1-1, 4-1 018937 8-2 7-2, 9-1
008516 1-1, 4-3, 4-5 018952 8-2 034280 7-2, 9-1, 12-1
008524 4-1 019505 3-1 034843 6-1
008532 4-1 019521 3-1 035188 7-2
008540 4-1 023002 9-1 035328 4-1
008565 4-3, 4-5 023044 9-1 035501 4-7
008573 3-1 023051 9-1 035576 8-1
008623 4-1 023077 7-2 035634 8-2
008771 9-1 023127 5-1 035691 12-1
008805 6-1 023143 12-1 035808 4-3, 4-5
008896 4-3, 4-5 023242 4-1 035931 8-1
008938 5-1 023317 4-3, 4-5, 6-2 035949 8-1
008946 9-1,9-2 023788 12-1 036145 8-1
010470 7-2 024224 3-1 036236 2-1,2-2,4-3,4-5,7-2,
011379 11-1 024265 3-1 9-1, 12-1
011387 3-1, 5-1 024281 3-1 036244 2-1, 111
011841 7-1 024794 10-1 036384 4-5
012005 6-1 024927 2-1,2-2, 4-3,4-5,7-2 037788 4-7
013813 4-1 025320 12-1 037838 5-1
015446 4-7 025403 2-2 037887 7-2
016139 2-2 025528 4-3, 4-5, 6-2 037929 9-1,9-2
016170 4-3, 4-5 026237 9-1 038059 2-2
016253 4-3 026633 1-1, 8-1 038158 10-1
016261 10-1 027466 8-2 038174 10-1
016287 11-1 027565 8-2 038224 10-1
016444 2-1 027573 8-2 038232 10-1
016527 2-1,4-3, 4-5 027581 8-2 038349 8-2
016782 7-1, 121 027599 8-2 038828 4-1,4-7
016816 3-1, 1241 027607 8-2 039628 7-1
016824 9-1 027623 8-2 039693 9-1
016832 12-1 027672 8-2 041681 9-1,9-2
016873 7-2, 111 027728 7-2 042960 4-1,7-1
016956 3-1, 4-5, 111 027748 8-2 043067 2-1
017004 2.1, 2-2, 4-1, 4-3, 4-5, 027912 1-1 043661 2-1, 2-2, 4-1, 9-1

4-7,5-1, 7-2, 9-1, 12-1 028035 2-1 044255 9-1
017012 2-1,4-5,4-7,7-2 028795 4-1 045088 9-1
017038 2-1, 2-2, 4-3,4-5,7-2 029561 8-1 045724 8-3
017046 2-1, 3-1, 4-3, 4-5, 4-8, 029827 8-1 045732 8-3

6-1, 8-1 029868 9-1 045765 5-1
017079 2-1,2-2, 3-1, 4-3, 4-5, 030742 3-1 045898 9-1

7-2 030775 3-1, 8-1, 8-3 045971 7-2

P.M. 712455 Rev. 7/93

13-1




Numerical Index

Part Page Part Page Part Page
No. No. No. No. No. No.

045997 10-1, 10-2 064584 8-2 074989 9-1
046011 4-7 064592 8-2 075291 4-3, 4-5
046128 10-1 064626 8-2 075374 8-1
046169 10-1,10-2 064642 8-2 075440 4-3, 4-5
046227 9-2 064659 8-2 076422 4-7,7-2
046235 9-1 064667 8-2 076547 2-1,2-2, 3-1, 4-1, 4-3,
046268 12-1 064675 8-2 4-5, 4-7
046359 8-1 064683 8-2 076992 4-7
046623 9-1 064717 8-2 077123 2-1, 6-1
046763 2-1 064733 8-2 077438 10-1
047019 10-1 064741 8-2 077453 10-1
047431 7-2 064758 8-2 077479 10-1
047456 2-2 064774 8-2 077644 101
048652 9-1 064782 8-2 077842 9-1
048850 3-1 064808 8-2 077875 8-1, 8-2
048868 3-1 064824 8-2 077883 8-1, 8-2
049130 3-1 064832 8-2 078139 8-1
049148 3-1 064840 8-2 078246 2-2
049155 3-1 064865 8-2 078378 4-3, 4-5, 6-1
049163 3-1 064881 8-2 078386 4-1, 4-3, 4-5, 6-1, 6-2
049171 3-1 064931 8-2 078428 10-1
049346 2-1,4-7,11-1 064956 8-2 078444 10-1
050161 4-1, 4-3, 4-5, 4-7 064972 8-2 078675 10-1
050724 3-1 064980 8-2 078949 6-2, 11-1
051243 8-1 065037 8-2 079152 2-2
051292 8-1 065045 8-2 080630 4-7
051805 7-2 065078 8-2 081331 10-1
052837 4-3, 4-5 065102 8-2 081349 10-1
053199 4-5, 4-8, 6-2 065110 8-2 081430 10-1
054015 4-7 065128 8-2 081448 10-1
054254 10-1 065136 8-2 082180 2-1
054502 2-1,4-5, 4-7 065144 8-2 082255 10-1
055939 2-1 065151 8-2 082420 5-1 |
055947 2-2,4-5 065169 8-2 082883 4-1 |
056077 2-2,4-3, 4-5 065177 8-2 083022 9-1
056176 12-1 065185 8-2 083196 4-1
056325 7-2 065193 8-2 083279 10-1, 10-2
056978 8-1 065201 8-2 083535 7-1
056986 8-1 065227 8-2 083659 10-1
057018 8-1 065235 8-2 083683 8-1
057042 8-1 065516 3-1 083782 8-1
057117 8-1 065524 3-1, 8-3 083931 8-2
058081 7-1 067918 8-1 083949 8-2
058339 8-1 068056 5-1 086108 8-3
058735 4-7 068478 11, 2-2 086116 8-3
058859 4-3, 4-5, 5-1 068486 2-2 086355 12-1
058875 4-5, 6-2 068510 2-2 086462 8-3
059832 7-2 068759 4-3, 4-5 087361 7-2
060210 8-2 069880 9-1 089920 4-7
060731 7-2,12-2 073007 7-2 089938 4-8
063297 4-7 073452 11-1 089946 7-1
064006 2-1 073866 12-1 212472 4-3, 4-5, 6-1
064329 3-1,7-2 074252 4-3, 4-5, 4-8, 8-1 251223 7-2
064345 4-1, 4-3, 4-5, 7-2 074559 4-7,7-2,11-1 263517 2-1

13-2 P.M. 712455 Rev. 7/93 |



Numerical Index

Part Page Part Page Part Page
No. No. No. No. No. No.
291542 7-1 396960 111 444240 4-5, 6-1
291765 7-1 397018 12-2 444265 4-6
310185 2-1 397059 12-1 444281 4-5
i 344267 2-1 401281 2-1 444315 2-1, 3-1
372607 3-1 401299 2-1 444331 5-1
383471 5-1 420034 4-3,4-5 445239 4-3,4-5
384461 2-2 422774 4-3,4-5 445650 2-2
386128 4-1 422956 4-7 445767 12-1
387480 2-1,2-2 423293 4-1,4-3,4-5 445999 12-1
388819 11-1 423376 4-3, 4-5 446005 12-1
388967 111 423392 4-7 446294 4-5
388991 12-1 423707 5-1 446310 4-5
389148 11-1 425041 4-7 446468 12-1
389270 12-1 426296 4-3, 4-5, 6-1 446492 2-1
389403 5-1 426569 4-3, 4-5 446591 5-1
389445 12-2 426619 4-7 446708 4-6
389494 12-2 426718 4-3 449736 3-1
389619 12-2 426726 4-3, 4-5 449785 3-1
389726 12-1 428755 7-1 449801 7-2
389981 12-1 428789 11-1 449819 7-2
391888 12-1 428599 4-3, 4-5, 4-7 450015 4-7
391938 11-1 440248 7-2 454983 4-3
392381 4-3, 4-5 440859 4-1 459503 5-1
392514 11-1 440883 2-1 461228 12-1
392621 4-3, 4-5, 8-1 441170 4-7 462887 5-1
392639 4-3, 4-5, 8-1 441360 3-1 465732 2-1
392829 11-1 442244 7-2 465740 2-1
394247 2-2 442277 4-7 465757 2-1
394270 2-2, 8-1 442301 4-7 465765 2-1
394544 5-1 442343 4-7 466177 6-2
394569 5-1 442400 4-7 466201 4-7
394593 2-1 442483 4-7 466219 4-7,6-2
394858 3-1 442715 5-1 466391 2-1
394866 3-1 442897 4-3,4-5 466425 4-3,4-5
395103 7-2 443473 4-3, 4-5 466557 7-2
395160 3-1 443481 4-7 468918 2-1, 3-1
395236 7-2 443507 7-2 704478 4-1
395244 5-1 443515 7-2 704544 1-1
395293 4-7 443531 4-3, 4-5 704551 11
395368 7-2 443549 4-5 704569 1-1
395418 7-2 443580 4-5 704932 7-1
395467 2-2 443648 7-2 706085 7-2
395525 4-7 443689 4-7 706150 4-7
395566 7-2 443762 4-8 707398 6-2
395582 7-2 443804 4-7 711200 10-1
395616 12-1 443838 6-2 711366 4-1
395632 12-1 443861 6-2 711572 4-1
396572 7-2 443879 4-7,6-2 711580 3-1
396689 12-2 443945 2-2 711630 3-1
396713 12-1 443952 2-2 712034 4-4
396721 12-1 444141 5-1 712042 4-5
396747 12-1 444182 4-3, 4-5 712059 6-1
396820 12-2 444208 4-7 712067 1-1,4-5
396929 12-2 444216 4-7 712075 6-1

P.M. 712455 Rev. 7/93 13-3



Numerical Index

Part Page Part Page Part Page
No. No. No. No. No. No. {
712083 7-1 727222 10-2
712232 10-1 727230 10-2
712240 4-6 727271 10-2
712257 9-1 727297 10-2
712265 6-1 727305 10-2
712281 4-3, 4-6, 4-7 727313 6-2
712299 10-1 727339 10-2
712307 10-1 727362 4-1
712398 10-1 727610 12-2
712406 1-1, 4-1 727826 10-2
712414 5-1 728006 4-1
712448 1-1 728261 10-2
712463 1-1 728550 2-1
713008 8-1 728568 2-1
713024 2-1 747378 3-1
713263 12-1 747386 3-1
714998 7-1 747394 3-1
715846 4-1 747402 3-1
716837 9-1, 9-2 747410 3-1
716936 10-1 747428 3-1
721118 2-1 924183 1-1
721183 4-3, 4-5 924225 1-1

721191 4-3, 4-5
721225 4-3, 4-5
721233 4-3, 4-5

722256 2-1
723379 8-3
723981 2-1
726711 2-1, 9-1
726729 2-1
726737 9-1,9-2
726745 9-1
726778 2-1
726786 2-1

726935  10-2
726943  10-2
726968  10-2
726984 22
726992  4-3,4-5,10-2
727008 10-2
727016 10-2
727024 10-2
727032 10-2
727040  10-2
727057 4-3,4-5,10-2
727065  10-2
727073 10-2
727131 102
727156 10-2
727164 10-2 /
727172 102 |
727180  10-2 |
727198 10-2
727214 10-2

13-4 P.M. 712455 Rev. 7/93



